
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2017 

Water and Energy Costs of Landfilled Food Waste Water and Energy Costs of Landfilled Food Waste 

Tonmoy Sarker 
University of Central Florida 

 Part of the Civil Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Masters Thesis (Open Access) is brought to you for free and open access by STARS. It has been accepted for 

inclusion in Electronic Theses and Dissertations, 2004-2019 by an authorized administrator of STARS. For more 

information, please contact STARS@ucf.edu. 
[...]
food grown.  In the United States, approximately 31% of food grown was wasted in 2010 (Buzby 

et al., 2014). This study also found that 61% of food waste occurs in the consumption phase, 17% 

is generated in the production phase, and the remainder is lost during handling, storage, processing, 

packaging, distribution, and marketing. This total food waste in the United States represents a loss 

of 1,520 Kcal/per capita/per day out of an available 3,976 Kcal/per capita/per day grown globally 

(WRI, 2013; Buzby et al., 2014) The variability in reported food waste estimates may reflect the 

multiple  definitions of food waste, or, possibly the true variability in behavior among locations. 

For example, it is estimated that 56% of the total global food waste is generated in developed 



5 

    

countries (defined as North America, Europe, Oceania and industrialized parts of Asia covering 

China, Japan and Korea), with the remaining 44% generated in the developing world (WRI, 2013).   

 

The United States spends about one billion dollars per year in disposal of wasted food 

(USEPA, 2014). Wasted food is one of the largest components of the waste stream by weight in 

the United States, comprising over 14.5% of the total municipal solid waste (MSW) generated (by 

product category and by material volume) in American households. The primary mechanism for 

managing food waste in the Unites States is landfill disposal. Less than 3% of food waste is 

recovered annually through composting (USEPA, 2014). In 2013, around 2.1% of generated food 

waste was processed by anaerobic digestion (EREF, 2015). An unknown quantity of food waste is 

disposed of in garbage disposal systems which enter the sewer system for treatment at a wastewater 

treatment facility. The remainder of this waste was combusted at waste-to-energy facilities. The 

decomposition of food and other organic waste in landfills and anaerobic digesters produces 

methane, a greenhouse gas 21 times more potent to the environment relative to carbon dioxide. 

Uncontrolled landfill gas is the third largest human-related source of methane in the United States, 

accounting for 34% of all methane emissions (USEPA, 2014). To improve food security and 

conserve resources, the United States Environmental Protection Agency and United States 

Department of Agriculture have established a national goal to halve food waste by 2030. 

 

Food production requires resources which include land, energy, and water and is identified 

as one of the earth’s most energy-intensive industries (Chameides et al., 1994) ranking third behind 

steel production and petroleum refining (Heichel,1976). In the U.S., energy used in food 



6 

    

production varies from 10% to 17% of total energy production (Steinhart,1974; Hirst,1974; Heller  

and Keoleian, 2000; Pimentel,2008). For example, the energy production cost for corn grown in 

the US is approximately 4,200 kWh/Mg (Pimentel and Patzek, 2005). In Florida, the average 

energy requirement for agricultural production varies between 5,000 to 25,000 kWh/Mg (Fluck, 

1979). It is estimated that domestic energy used for food production is increasing (Khan et 

al.,2009). For example, in the U.S. energy for food production grew by a factor of six between 

1997 and 2002 (Canning et al., 2010). The main sources of energy for food production in the U.S. 

are petroleum and natural gas (Pimentel et al., 2008).  

 

Water required to produce food has been quantified by numerous researchers (Durning and 

Brough, 1991; Beckett and Oltjen,1993; Mekonnen and Hoeksrta, 2010; Kreith, 1991; Aldrich et 

al., 1978; Pimental, 2001). On a global scale nearly 35% of the annual world water budget is 

required for agricultural food production (Chen and Chen, 2013). It is estimated that 67% of the 

global freshwater withdrawals are used for agricultural irrigation (Doll and Siebert, 2002; Foley et 

al., 2005,). The water footprint is a tool used to quantify the water used to grow, process, produce, 

and dispose of food (Hoekstra and Hung, 2002; Hoekstra, 2003; Chapagain and Hoekstra, 2007; 

Hoekstra et al., 2009). A total water footprint is conceptualized as the sum of three components: 

blue (e.g., surface and groundwater withdrawals), green (e.g., soil moisture), and grey (e.g., water 

used to assimilate contaminants) (Hoekstra et al., 2009). For example, the water footprint of rice 

production is estimated as 1,325 m3/Mg broken down by 48% green, 44% blue, and 8% grey 

(Chapagain and Hoekstra, 2007). In the U.S., the total water footprint for agricultural goods is 

estimated to be 1,192 m3/capita/year for domestic water footprint to produce goods and services 



7 

    

(Hoekstra and Chapagain, 2007).  The water footprint of various horticultural products varies 

widely: sugar crops (roughly 200 m3/Mg), vegetables (300 m3/Mg), roots and tubers (400 m3/Mg), 

fruits (1000 m3/Mg), cereals (1,600 m3/Mg), oil crops (2,400 m3/Mg) to pulses (4,000 m3/Mg) 

(Mekonnen and Hoekstra, 2011). Researchers have identified the energy and water impacts 

associated with the production of wasted food. For example, around 2% of total energy generated 

in the United States is consumed in production of wasted food (Cuellar & Webber, 2010) and 225 

m3 to 3,500m3 of water is consumed in producing each metric ton of wasted food, (Abhat, 2015). 

However, research to this point has only quantified the water and energy costs related to producing 

wasted food (Levis et al., 2011, Kummu et al., 2012) but have not quantified the water and energy 

costs incurred in the post-consumer phase.  

 

The traditional way to manage food waste in the post-consumer phase is landfilling (Levis 

et al., 2011).  In the United States, nearly 53.8% of municipal solid waste is discarded to a landfill. 

(USEPA, 2014). In the United States the recycling and recovery rate is 34.5% and thermal 

conversion with energy recovery is 11.7 % of municipal solid waste.  (USEPA, 2011) The other 

ways to manage food in post-consumer phase are incineration processes, composting, and 

anaerobic digestion. Waste collection is the first step to move any solid waste to a waste 

management facility. Global statistics show that up to 95% of municipal solid waste are moved to 

landfills (Diamadopoulos, 1994; Kurniawan and Chan, 2006) with up to 97% of food waste being 

discarded to landfills (Levis et al., 2011). Methane is generated from landfills from the 

biodegradable part of solid waste (50-60% of volume) (Shin et al., 2005; USEPA 2012). Nearly 

40% of landfill gas is composed of carbon dioxide. Municipal solid waste (MSW) landfills are the 



8 

    

third-largest source of human-related methane emissions in the United States, accounting for 

approximately 18.2 percent of these emissions in 2014 (USEPA, 2016). At the same time, methane 

emissions from landfills represent a lost opportunity to capture and use a significant energy 

resource (USEPA, 2016). Landfill gas also consists of other compounds at lower concentrations 

such as oxygen, nitrogen, sulfur compounds, water vapor, and non-methane organic compounds 

(USEPA, 2000; Shin et al., 2005). Landfill gas can be a source of energy (i.e. alternative vehicular 

fuel proposed by Mainmoun et al., 2016 or  contribution to electricity grid, Heller et al., 2004; 

Hirschberg, 1999; Dones et al., 2003; Boyle, 1997). To directly utilize the landfill gas in energy 

production, landfill gas needs to be converted to pipeline quality gas that requires a high energy 

content process requiring separation of carbon dioxide and other constituents from the gas stream 

(Hesson, 2008; USEPA, 2000).   

 

A major concern of landfilling food waste is the leachate generation. Leachate is the liquid 

generated from landfilled wastes which is affected by the waste composition and amount of 

infiltrating precipitation (Duggan, 2005). Landfill leachate must be treated to meet state and 

national regulatory standards before discharged to the environment. The main constituents of 

concern include biochemical oxygen demand (BOD), chemical oxygen demand (COD), total 

ammonia-nitrogen (TAN), organic nitrogen, phosphorous, sulfate, sodium, potassium and metals 

(e.g. chromium, cadmium, cobalt, copper, lead, mercury, nickel, and zinc) (Kjeldsen et al., 2002).  

A study by WRAP,2010 suggested that food waste contains primarily BOD, TAN, chromium, 

cadmium, mercury, nickel and selenium. The treatment and assimilation of landfill leachate 

involves both water and energy intensive processes.   The concentrations of the heavy metals in 



9 

    

food waste vary across samples around the world as presented in Table 2. The metals are relatively 

low in concentration and do not contribute significantly to landfill leachate. 

 

Table 2 Concentration of metals in food waste, based on dry mass 

Source Unit Cd Cr Pb Hg Ni Se 

Bozym et al., 

2015 

mg kg-1  0.5 1.0 1.0 - 1.0 - 

WRAP (2010) mg kg-1  <0.4 <2 3.6 <2 <1.4 <1 

Pollak et al., 2004 mg kg-1  0.001-

2.17 

0.04-

10 

<0.001-

0.87 

0.02-

0.38 

<0.001 

- 9.55 

- 

Fisgativa et al., 

2016 

mg kg-1  0.3 0.28 18 0.3 10 - 

Luo et al., 2010 mg kg-1  0.26-

1.17 

9.66-

19 

73.3-

134 

- 7.04-

10.3 

- 

 

Leachate is predominantly co-treated with domestic wastewater at a wastewater treatment 

plant  (Abbas et al., 2009).    Methods published to treat leachate include combined treatment with 

domestic sewage; biological processing (anaerobic and anaerobic); chemical/physical treatment 

(flotation, coagulation/flocculation, chemical precipitation, adsorption, ammonium stripping, 

chemical oxidation, ion exchange and Electrochemical treatment), and membrane filtration 

(microfiltration, ultrafiltration, nanofiltration and reverse osmosis) (Abbas et al., 2009 and Renou 

et al., 2008). These studies found that biological treatment is most effective for treating landfill 

leachate. During aerobic biological treatment, oxygen is supplied to oxidize organic matter and 

nitrogen (Abbas et al., 2009; Renou et al., 2008). Heavy metals are assumed to be treated in the 

biological treatment by sorption onto the biomass. (Abbas et al., 2009). The released heavy metal 

in leachate treatment effluent is not well described. Talaraj, 2015 found that the release of heavy 

metals from a typical Polish MSW landfill ranges from 0.025% to 1.685% of its original 



10 

    

concentration of leachate. Although this concentration of heavy metals is low, a significant volume 

of water is required to assimilate (Talalaj, 2015) these parameters to ambient concentrations.  

 

There have been multiples study on the LCA for solid waste management facilities which 

involve energy and water quantification and interdependencies. Denison,1996 used LCA to 

compare landfilling incineration based on solid waste output, energy use, and pollution released to 

the air and water. This study suggested that based on LCA incineration was favorable over 

landfilling considering the energy implications. Morris,2005 reviewed the energy tradeoffs 

between thermal conversion and landfilling. It was reported that the energy input was low for both 

processes (i.e., landfilling and thermal conversion) compared to the production energy costs. Arena 

et al.,2004 focused on the LCA of paper disposal in landfills. This study found that a significant 

amount of water was required to manage this waste.   Recycling of food waste was shown to have 

lower water requirements. Despite the attempts to use LCA to make decisions regarding solid 

waste management there are still knowledge gaps regarding  the interdependencies of water-energy 

interconnection during food waste management.  

 

Modeling of energy and water impacts is subject to uncertainty due to the combined effects 

of data variability, measurements, estimations, unrepresentative values, missing data, and 

modeling assumptions (Clavreul et al., 2012). A sensitivity analysis can describe the influence of 

input variables in a model (Clavreul et al., 2012). Many researchers have identified different 

approaches for uncertainty analysis applied to solid waste management. Huang et al., 1992 applied 

a grey linear programming approach in solid waste management to address model stipulations and 



11 

    

coefficients. An updated programming technique,grey fuzzy linear programming, addresses solid 

waste management planning considering these model uncertainties (Huang et al., 1993). Maqsood 

and Huang (2003) applied a stochastic programming model for planning purposes. Cheng et al. 

(2003) applied linear programming for the selection of a landfill location. Lo et al., 2004 applied 

a Bayesian Monte Carlo Method to evaluate treatment options in LCA for greenhouse gas 

generation by addressing chemical compositions of constituents and heavy metals. Finnveden and 

his colleagues (Finnveden et al., 2005; Morberg et al., 2005) have applied uncertainty analysis for 

energy generation from solid waste management.  All these studies are focused on total solid waste 

management and  not food waste. Considering food waste and its management approach, there is 

a need to address this uncertainty. In the interaction of energy and water when considering food 

waste disposal options, uncertainty analysis is required to quantify the dynamics of the system. 

 

The goal of this study is to identify the water-energy interdependencies of food waste 

disposal through landfilling. This goal will be achieved by quantifying the energy and water 

requirements to management food waste disposed of in the state of Florida using literature values 

(e.g., methane generation rate and potential, Florida contributory landfills and uncertainty). 

 

 

 

 

 

 



12 

    

CHAPTER THREE: METHODOLOGY 

3.1 Background 

This study focuses on water and energy usage and trade-offs for food waste management 

in Florida landfills. In the post-consumer phase of food waste management, energy or water have 

the potential to be either consumed and/or produced. The pathways are identified for landfill 

management and then mapped related to the water and energy fluxes for landfills which is the 

primary food waste disposal mechanism in the United States and Florida. To understand the 

potential energy and water footprint of wasted food, the fate of food waste carbon and nutrients 

during treatment was considered. Carbon and nutrients entering landfills as food waste are 

separated into gaseous (NH3, CO2, CH4, NOx) and liquid emissions (leachate), or stored within the 

landfill (Figure 2). During anaerobic degradation of food waste in a landfill, complex organic 

materials (e.g., carbohydrates, lipids, proteins) are hydrolyzed to soluble products and then 

converted to methane and carbon dioxide through methanogenesis. 



13 

    

 

Figure 2: Fate of food waste carbon and nitrogen entering landfills  

 

Energy can be consumed or produced if food waste is managed in a landfill as shown in 

Figure 3. To quantify the energy and water impacts of food waste disposal in a landfill, a 

conceptual map was developed of the pathway for this material from the point of disposal through 

the treatment and assimilation of leachate while identifying energy and water fluxes at each step. 

Energy production occurs through the generation of landfill gas during anaerobic degradation. The 

collection of waste and transportation of the solid waste to the landfill, trucking of leachate to a 

WWTP, and subsequent treatment consumes energy. If the landfill gas is collected and utilized, 

this energy production (WARM, 2015) can contribute positively to the energy grid. Lastly, 

treatment of landfill leachate requires both energy and/or water-intensive treatment before 

effluents can be discharged to the environment. 



14 

    

 

Figure 3: Landfilled food waste in the FEW Nexus 

3.2 Study location 